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36A7 O00A -~

> ENGINE

36A7P 000A 000 01

R BRES &% B~k WEASH 5E
& B # PART NAME.

No. PART No. Q'ty| DESCRIPTION [FROM ~ UP TO SERIAL No. REMARKS
1 | 36A7 0001 000 AV ENGINE 1 7602-E4B-CRCH-1

2 | 36A7 0002 001 AL AVAS BRACKET 1

3 | 36A7 0003 001 727y b BRACKET 1

4 | K7120110020 FR)L b BOLT 12

5 | 3667 0061 000 v Tk SHAFT 1

6 | K7100108 020 FRILE BOLT 5 M8 X 20(77)

7 | 05710007 040 F— KEY 1

8 | 36A7 0004 000 IV PULLEY 1

9 | 36510011000 PW WASHER 1

10 | K7100110 020 FRIL BOLT 1

11 | 36A7 0005 000 FIN— RUBBER 4

12 | 3696 0027 000 AT PIPE 4

13 | 36A7 0006 000 TL—F PLATE 4

14 | 36A7 0007 000 ZFIN— RUBBER 4

15 | 36A7 0008 000 ST PIPE 4

16 | 36A7 0009 000 JL—t PLATE 4

17 | A1140112 090 AV b BOLT 4 | M12 X 90 X 30

18 | 03500151 222 PW PW 4
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R BRES &% B~k BASH o
LR o) PART NAME.
No. PART No. Q’ty| DESCRIPTION | FROM ~ UP TO SERIAL No. REMARKS
19 | A3600101 202 SW WASHER 4
20 [ A301 0112 001 77 Iy NUT 4 M12
21 | 36A7 0011 000 TLYFFHR WASHER 2
22 | 36A7 0012 000 AAWIAT Va4 Vb JOINT 1
23 | 36A7 0013 000 EEOVERMI S A BOLT 1
24 | 36A7 0014 000 R—=A HOSE 1
25 | 36A7 0015 000 RIRXTV T SPRING 1
26 | 36A7 0016 000 JREYFT DRAIN 1
27 | 5308 0002 400 R—=ANVF CLAMPHOSE | 2
28 | 36A9 0339 000 HART v b GASKET 1
29 | 36A7 0017 000 7355 PLUG 1
30 | F300 0106 000 FFv bk NUT 1 M6
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36A7 010A =¥ > > ku—)bL ENGINE CONTROL

36A7P 010A 000 02

R BRES &% B~k WEASH 5E
LR PART NAME.

No. PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
1 | 36A70101 000 AN BRACKET 1

2 | 36760108000 | 7V ¥ 3> 7L—k PLATE 1

3 | 36A7 0102 000 Ls— LEVER 1

4 | 3629 4637 000 UEZAES SPRING 2

5 | A3010112001 7 b NUT 2 M12

6 | 36A7 0103 000 7L—Fk PLATE 1

7 | K7100108 016 FHAIVE BOLT 4 M8 X 16(7T)

8 | 36690118 000 JAY— WIRE 1

9 | 05620108 022 Lo 7 EZIEY PIN 1

10 | 03500140818 PW WASHER 1

11| 0523 0108 000 AFy Ty PIN SNAP 1

12 | 05620106 018 LI 7 ZIEY PIN 1

13| 03500130613 PW WASHER 1

14 | 0523 0106 000 AFw TEY PIN SNAP 1

15| K814 0108 030 FHRLVE8T BOLT 2 M8 X 30(87)

16 | F301 0108 000 FFv b NUT 2 M8

17 | 35331165 000 AR GRIP 1

18 | 3637 0254 000 TIAFy IINV R BAND 1
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R MmES {E %1 i<t i S 5%
B FR B R PART NAME.
No. PART No. Q’ty| DESCRIPTION | FROM ~ UP TO SERIAL No. REMARKS
19 | 36A7 0104 000 AN PLATE 1
20 | K7100110016 FR)V bk BOLT 2
21 | 37120315000 g0 w CLIP 1
BE1601W 4

2022/December




36A7 020A 7> 7 ELECTRIC ﬁ

36A7P 020A 000 00-01
pa .
)\;
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o ENGINE

36A7P 020A 000 00-02
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B[ BRES BE = EAS R W
AT PART NAME.
No. PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
1 | 36A7 0202 000 INTRA HARNESS 1
1-1 | 0980 1005 003 Ea=ZR FUSE 1 50A(R)
1-2'| 0980 1002 003 ta—X FUSE 1 20A(LB)
1-3 | 0980 1001 502 Ea=ZR FUSE 1 15A(B)
1-4 | 0980 1000 502 ta—X FUSE 1 5A(Tan)
2 | 0980 7201 003 TSAa—FR PLUS CODE 1
3 | 36430217 000 RAFAI—F MINUSCODE 1
4 | 3522 0231 000 XAFAI—F MINUSCODE 1
5 | 37053901 000 Ny Ty BATTERY 1
6 | 36A7 0207 000 LF¥al—& REGULATOR 1
7 | 36720551 000 TL—* PLATE 1
8 | 5201 0203 000 N TFY=RIVT RV b BOLT 2
9 | 03500140618 PW WASHER 2
10 | A300 0106 001 59 [ NUT 4 M6
11 | 36720552 000 Z—3IF) TERMINAL 1
12 | 5229 0608 000 Frvs CAP 1
13 | F301 0108 000 FFv bk NUT 1 M8
14 | 3714 0491 000 Vl— RELAY 1
15 | 3663 0631 000 F—FVRA~<— RELAY 1
16 | H242 0106 016 Tt LAB SCREW 4 M6 X 16
17 | 3587 0207 000 VAN VIAVAN BAND 10
18 | 3637 0254 000 TIGRF Y JINY R BAND 9
19 | 35220238 100 &y FaA TAPTIGHT 2
20 | 37120315 000 )T 7
21 | 36A7 0206 000 TL—* PLATE 1
22 | K700 0106 020 FHILk BOLT 6
23 | 5306 3541 000 AA Y F SWITCH 1
24 | F242 0103 020 FTRELAA SCREW 2
25 | F3000103 001 FFv bk NUT 2 M3
26 | 5116 0652 000 AL TF SWITCH 1
26-1 | 3673 0685 100 F— KEY 1
27 | 36A7 0205 000 TARTEZRT Y o— LAMP 1
28 | 53130205 000 TIRX—=Z METER 1
29 | 4201 0302 000 R—=VAA YT SWICTH 1
30 | 36540171 000 K=V HORN 1
31 | 36720539 001 A LAMP 1
32 | K7100110016 FHRIVE BOLT 1
33 | 3652 0631 000 FB7Z%7 v BRACKET 1
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36A7 030A .77 7 Y —7 AIR CLEANER

NY
AN

NN

AN ®

)]

7

36A7P 030A 000 00

R HaES &% B~k WEASH £
LR PART NAME.
No. PART No. Q'ty| DESCRIPTION [FROM ~ UP TO SERIAL No. REMARKS
1 |ZK3272158208 | 7 OVU—F7 v AIR CLEANER | 1
2 | 36A7 0301 000 NV R BAND 1
3 | 36A7 0302 000 F—A HOSE 1
4 | 36A7 0303 000 797w [F BRACKET 1
5 | K814 0108 035 FHRILE BOLT 1 M8 X 35(87)
6 [ K7100108 020 FRILE BOLT 8 M8 X 20(77)
7 | K7100108 012 FRILE BOLT 2
8 | 3667 0229 000 ISA TN R BAND 1
9 | 53080161 000 ISATINVR BAND 1
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ZK32 7215 1777V —7 AIR CLEANER

3677P 0201000 01

1J321-111-10
R HaEsS {E1 %1 i<k HERSH &%
B & 48 FR PART NAME.
No. PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
010 | ZK3272158208 | =77 V—F} 7w CLEANERAIR 1
030 | ZK3272158220 | r—A (7% VU—7) | CASEAIRCLEANER | 1
040 | ZK6A10082530 ARy b GASKET 1
050 | ZK6798082530 | LUK (72~ VU —7) | ELBOW(AIR CLEANER) | 1
060 | ZK3272158283 I (FavA) LABEL,CAUTION 1
070 | ZK6A10082550 K= T (ZT7)—F) ASSY COVER A/C 1
080 | ZK6A10082570 ATV SPRING 2
090 | ZK6798082580 | /LT (7> —X&) VALVE UNLOADER 1
100 | ZKK731182392 ILAVN (F547Y) ELEMENTPRIMARY | 1
110 | ZK3272158242 | TL AV bk (A VF—) FLEMENT,INNER 1
140 | ZK1526111720 K—=RI5S BAND,PIPE 1
150 | ZK1522111720 AT AV BAND,PIPE 1
160 | ZK1K19011253 | AVE(T7—%Y—F, *Av*) | BANDAIRCLEANER | 1
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36A7 040A ¥ 7 Z— MUFFLER

36A7P 040A 000 00

B3
|
®
R —
R BERES =k Bt RS 2]
UEEE=E PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 3664 0406 000 S AVE GASKET 1
2 | 36A7 0401 000 IFI—RAINAT EX_PIPE 1
3 | 36770403 000 RIT TNy FV GASKET 1
4 [ 3714 0051 300 X777 MUFFLER 1
5 | K7100108 016 FHRILE BOLT 5 M8 X 16(7T)
6 | K7100108 025 FRILE BOLT 4 M8 X 25(7T)
7 | 36A7 0402 000 TSy b BRACKET 1
8 | 36A7 0404 000 XRTT—N\VE BAND 2
9 | K7100108 012 FRILE BOLT 2
10 | 03500140818 PW WASHER Z
11| A351 0108 002 Urwv b NUT 2 M8
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36A7 050A =

~V

VI—

17

% RADIATOR

36A7P 050A 000 01

6 4/ :
R ki /12 A A
bl [ /
N>
o o
% 14
22 ,% 15/ @¢ @f
18; e o 23
R BERES B Bt ERASH w%
EE2E ] PART NAME.

No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS

1 | 36A9 0301 000 SYT—XR RADIATOR 1

2 | 36A9 0302 000 Ty avTIN— RUBBER 2

3 | 36A9 0304 000 A — 2 R—2A HOSE 1

4 | 36A9 0305 000 U F—ZR—2R HOSE 1

5 | 0050 1100370 R—ANY R HOSEBAND | 2

6 | 00501100310 R—ANY R HOSEBAND | 2

7 | 36A7 0501 000 7L—bh PLATE 1

8 | 3677 0323 000 HN— COVER 1

9 | 03500140618 PW WASHER 8

10 | K700 0106 016 F RV b BOLT 8 | M6 X 16(7T)

11 | 36A7 0502 000 TL—F PLATE 1

12 | 5310 1224 000 AT SPRING 1

13 | 5310 1224 100 AL/ BRACKET 1

14 | K700 0106 012 FR)L bk BOLT 1 | M6 X 12(7T)

15 | 36A7 0503 000 V=T 22 TANK 1

16 | 36A7 0504 000 F—2 HOSE 1

17 | 36A7 0505 000 F—2 HOSE 1

18 | 36A9 0337 000 eV eSS JOINT 1
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R BRES &% B~k ERSH o
LR o) PART NAME.

No. PART No. Q’ty| DESCRIPTION | FROM ~ UP TO SERIAL No. REMARKS
19 | 3714 0051 900 RAT oS CLIP 2

20 [ 36A9 0339 000 HART Yk GASKET 1

21 | 36A9 0338 000 rL>T ST DRAIN PLUG 1

22 | F300 0106 000 FFv bk NUT 1 M6

23 | 3637 0254 000 TIRFy JINV R BAND 2

24 | 53451014 000 FU L TRIM 2

25 [ 5317 1239 000 [ NUNN TRIM 1
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36A7 060A % >77 TANK
12 Q-1

1—

\@ g— 1 19

36A7P 060A 000 00

77 H | )
% 2234 s
10
R HRES k= i<t A o
EE2E ] PART NAME.

No. PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
1 | 36A7 0601 000 B TANK 1

2 | 36A7 0602 000 75w k BRACKET 1

3 | 37140051400 | 7a—I)V74)LZR FILTER 1

4 | 36A4 0521000 | t/SL—& 7w SEPARATORASSY | 1

5 | 5117 0469 000 BNV e N RUBBER 1

6 | 3677 0515000 T a—T)VEYT PUNP 1

7 | 36A7 0603 000 R—2R HOSE 1

8 | K700 0106 016 F ALk BOLT 2 | M6 x 16(7T)

9 | K814 0108 065 FARL bk BOLT 2 | M8 x65(@8T)

10 | K7100108 016 F ALk BOLT 4 | M8 X 16(7T)

11 | K7100110 020 FAL bk BOLT 4

12 | 36720319 000 RN FILTER 1

13 | 5116 0509 000 B FY S CAP 1

14 | 36A7 0604 000 R—2R HOSE 1

15 | 36A7 0605 000 R—2R HOSE 1

16 | 36A7 0606 000 A—2 HOSE 1

17 | 36A3 0205 000 R—2 HOSE 1

18 | 36A7 0608 000 F—2 HOSE 1
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R BaEs B =T EASR W
LR o) PART NAME.
No. PART No. Q’ty| DESCRIPTION | FROM ~ UP TO SERIAL No. REMARKS
19 | 36A7 0609 000 F—R HOSE 1
20 | 36A7 0611 000 TRETR ADAPTER 1
21 [ 3663 0249 000 R—ANY R BAND 10
22 | 5118 0535 000 AT TV S CLIP 2
23 [ 0833 0001 200 DAV AV ¢ SEAL WASHER | 1 M12
24 [ K7120112 020 FR)V bk BOLT 1
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36A7 100A 7 L— I, FRAME ﬁ

36A7P 100A 000 00

Iy
g &
d
&
AN
3
RH MaAES & %1 Bt IR =5
B & 48 FR PART NAME.

No. PART No. Q'ty| DESCRIPTION [FROM ~ UP TO SERIAL No. REMARKS

2 | 36A7 1036 000 A PLATE 1 t 3.2

3 | K7100110 020 FR)V K BOLT 8

4 | 36A7 1037 000 757w b BRACKET 1

5 | K7100108 016 FR)Vk BOLT 2 M8 X 16(7T)
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36A7 110A ¥ 77 L— /L SUB FRAME ﬁ
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B[ BRES BE = EAS R W
AT PART NAME.
No PART No. Q'ty| DESCRIPTION [FRoM ~ UP TO SERIAL No. REMARKS
1 | 36A7 1101 000 Y77 L—L FRAME 1
2 | 36A7 1131 000 AZZ/A A BRACKET 1
3 | 36A7 1132 000 F1IN— COVER 1
4 | 36A7 1133 000 797y s BRACKET 1
7 | 0350 0040 818 PW WASHER 1
8 | 0523 0108 000 &l < PIN SNAP 1
9 | 3628 4031010 iy Z e N RUBBER 2
10 | 36A7 1134 000 VAZZ/A AN BRACKET 2
11 | 53101224 000 AN SPRING 2
12 | 5310 1224 100 T Iy BRACKET 2
13 | 03500140618 PW WASHER 2
14 | K700 0106 014 FHRIVE BOLT 6 M6 X 14(7T)
15 | 03500140 822 PW WASHER 4
16 | K7100108 016 FHRIV R BOLT 16 [ M8 X 16(7T)
17 | K7100110 020 FHRIVE BOLT 3
18 | K7100110 025 FAIL R BOLT 4 | M10 X 25(77)
19 | 36A7 1135000 JL—* PLATE 1
20 | 36A7 1141 000 AT alb—& INSULATOR 1
21 | 3714 7341 000 TI7A4Y RNy b RIVET 4
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36A7 130A 7773— COVER ﬁ

36A7P 060A 000 00-01

36A7P 060A 000 00-02
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B[ BRES BE = EAS R W
AT PART NAME.
No PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
1 | 36A7 1301 000 J1N— COVER 1
2 | 36A7 1311 000 F1IN— COVER 1
3 | 3678 1533 000 INY RV HANDLE 2
4 | 36A7 1313 000 1 N— COVER 1
5 | 36A7 1314 000 TL—* PLATE 1
6 | 36A7 1315000 @y [ ROD 1
7 | 03500140618 PW WASHER 2
8 | 37053311 000 A ZINR SPRING 2
9 | F301 0108 000 FFv bk NUT 2 M8
10 | 36A7 1316 000 F1IN— COVER 1
11 | 36A7 1317 000 AVA COVER 1
12 | 36A7 1318 000 F1IN— COVER 1
13 | 36A7 1319 000 F178— COVER 1
14 | 36A7 1321 000 F178— COVER 1
15 | 36A7 1322 000 F178— COVER 1
16 | 36A7 1323 000 J1N— COVER 1
17 | 36A7 1324 000 JL—* PLATE 1
18 | 3718 2104 000 SIN— RABBER 2
19 | 0040 1301 200 7= A GROMMET 4
20 | 36A7 1325 000 P N= COVER 1
21 | K7100108 016 FHRIV R BOLT 42 | M8 X 16(7T)
22 | 36A7 1331 100 AT alb—% INSULATOR 2
23 | 36A7 1331 201 AT alb—% INSULATOR 2
24 | 36A7 1332 000 AT alb—& INSULATOR 2
25 | 36A7 1333 000 AT alb—& INSULATOR 1
26 | 36A7 1334 000 AT alb—& INSULATOR 1
27 | 36A7 1335 000 Avval—2& INSULATOR 1
28 | 36A7 1336 000 AV al—& INSULATOR 1
29 | 36A7 1337 000 ITho—5— INSULATOR 2
30 | 3667 3517 000 ARV SPONGE 1
BE1601W 18 2022/December



36A7 200A < ¥ 3 > TRANSMISSION

16

36A7P 200A 000 01

RH HaEs &% it WEASH 5E
e PART NAME.

No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 36A7 800A 000 IYvvaYASSY EQUIPMENT 1

2 | 36722016 000 271y kb SPROCKET 2

3 | 36A7 2001 000 LN— LEVER 1

4 [ 36A7 2002 000 Jav’y BLOCK 1

5 | K814 0108 035 FAIL b BOLT 2 M8 X 35(8T)

6 | K7100108 016 FRIL bk BOLT 1| M8 X 16(7T)

7 | 36A7 2003 000 77— ARM 1

8 [ 0550 0006 025 ATV TEY PIN SPRING 1

9 | 36A7 2004 000 THETR ADAPTER 1

10 | 5118 3116 000 P FT)LR ADAPTER 1

11 | 03500172 055 PW WASHER 2

12 | A312 0102 020 Fy v Aty b NUT 2 M20

13 | 0520 0140 040 AV R PIN SPLIT 2

14 | 03500151 026 PW WASHER 2

15| A1040110 160 MV BOLT 1 MI0 X 160 X 32

16 | A301 0110001 7k NUT 2 M10

17 | 3628 2001 000 ULk BOLT 2

18 [ 03500151 226 PW PW 4
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R BaEs B =T BASH W
LR o) PART NAME.

No. PART No. Q’ty| DESCRIPTION | FROM ~ UP TO SERIAL No. REMARKS
19 | A3010112 001 Fwv bk NUT 8 M12

20 [ 3696 2011 000 7 a=5 CRAWLER 2

21 | 3676 6124 000 TRTR ADAPTER 1

22 | 36A7 2005 001 K= HOSE 1

23 | 53602018 000 TRETR ADAPTER 1

24 [ 3308 2114 000 NV R BAND 2

26 [ 7410 1004 000 Favaty CAP 1

27 | 3637 0254 000 TIRAFy JINV R BAND 1
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3696 210A 7>V >~ ROLLER

36A7P 210A 000 00

R BERES =k Bt BERASH 2]
UEEE=E PART NAME.

No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS

1 | 3696 2101 000 721~ ASSY1 ROLLER 8

1-2 | 3696 2103 000 TYIIY SHAFT 8

1-3| 0751 0062 040 VN BEARING 16

1-4| 36112113011 F AN —)b SEAL OIL 16

1-5| 0741 0004 700 curs RING 16

1-6| 36112114011 TYUYF¥ YT B CAP 16

1-7| A650 0100 600 TJV—ZX=w ) NIPPLE GREASE | 8 A-M6
1-8 | 3656 2136 000 27T b NUT 8 M14
1-9| A3600101 402 SW SW 16

1-10 | 03500161 430 PW WASHER 16

1-11| A3000114 001 F v bk NUT 8 M14

2 | 3696 2105 000 7->U >~ ASSY2 ROLLER 4

2-2| 3696 2112 000 N SHAFT 4

2-3 | 0751 0062 040 VN BEARING 16

2-4| 36112113011 F A —)v SEAL OIL 8

2-5| 0741 0004 700 cury RING 8

2-6 | 36112114011 TYUYFY v 7B CAP 8

2-7| A650 0100 600 JU=A= )l NIPPLE GREASE | 4 A-M6
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R BRES &% B~k BAS o
LR o) PART NAME.
No. PART No. Q’ty| DESCRIPTION | FROM ~ UP TO SERIAL No. REMARKS
2-8 | 3656 2136 000 2AF vk NUT 4 M14
2-9| A3600101 402 SW SW 8
2-10| 03500161 430 PW WASHER 8
2-11| A3000114 001 I NUT 4 M14
3 | 36792111000 757y bk BRACKET 4
4 | 36792118000 | 7>V FUYFTEY SHAFT 4
5 | 08300100 160 ovyy O RING 4
6 | A650 0100 600 TJV—RX=w ) NIPPLE GREASE | 4 A-M6
7 | 03500161 630 PW WASHER 4
8 | A360 0101 602 SW WASHER 4
9 | A3400131 602 /A=Al NUT 4 M16
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3667 220A 77 /S—n—= UPPER ROLLER

3667P 220A 000 00

R BRES =k Bt BERASH E
UEEE=E PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 36672201000 | 77 w/S—H—3F Assy ROLLER Assy | 2
1-2 | 3667 2205 000 V¥ 7 bk SHAFT 2
1-3| 0750 0562 023 VN BEARING 4
1-4 | 0741 0003 500 cuvy RING 4
1-5| 08400015 357 FAIW—) SEAL OIL 4
1-6| 36112203000 | ¥¥F>UVFrv S CAP 4
1-7| 03500151 226 PW WASHER 4
1-8 | H301 0112 001 SFw Ip NUT 2 M12
1-9| A3600101 202 SW WASHER 2
1110 [ 36112204 000 | ¥IT7VUYYAVTF vk NUT 2
1-11 | A650 0100 600 VR Sty 1Y NIPPLE GREASE | 2 A-M6
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3696 230A 7 R 1)~ IDLER

3696P 230A 000 00

w

R BERES k= i<t BAS w%
EE2E ] PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 36962301000 | 2w R YT 4—7% FORK 2
2 | 36332301000 | = R Assy IDLER Assy | 2
2-1| 36332303 000 Ay Ry IDLER 2
2-2| 3633 2305 000 Iy RYYDYy SHAFT 2
2-3| 07500562 053 VN BEARING 4
2-4| 0741 0005 200 cuvy RING 4
2-5| 08401305 211 FAI—Ib SEAL OIL 4
2-6 | 3611 2303 000 2 —7 SLEEVE | 4
2-7| 36112304000 | 2 Ry vinN— COVER 4
2-8 | 03500161 630 PW WASHER 4
2-9| A3600101 602 SW WASHER 4
2-10| 36112305000 | LV RrpU AT XV 7T NUT 2 M16
2-11 | A3000116 001 Fw b NUT 2 M16
2-12| A650 0100 600 Z'V—Z=w )V | NIPPLE GREASE | 2 A-M6
3 | 36292405000 | ZHE—351\URLH BOLT 2
4 | A3000120 001 F vk NUT 2 M20
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36A7 250A RV 57> %Y POWER LINE

36A7P 250A 000 02

- .
" \11 N/b
@» @\/ 2
7 &% 17
15 4 1y
RH HmEs &% it ERSH# e
BB AR PART NAME.
No. PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
1 | 36A7 2501 000 Tr¥aryr—5L TENSION ARM | 1
2 | 0796 0202 320 DU7v¥a BUSH 2
3 | 36A7 2502 000 727y bk BRACKET 1
4 | 36A7 2503 000 [ PIN 1
5 | 36A7 2504 001 TrarvIrl—y PULLEY 1
6 | 0750 0563 044 VN4 BEARING 2
7 | 07410005 200 cuvy C RING 1
8 | 03500162 034 PW WASHER 2
9 | 0740 0002 000 cuvy RING 2
10 | A3000120 001 >k NUT 1 M20
11 | K7100108 020 FHRIL K BOLT 4 M8 X 20(7T)
12 | 36A7 2505 000 Syyarvr—y PULLEY 1
13 | 0572 0006 035 F— KEY 1
14 | 03500160 828 PW WASHER 1
15| K710 0608 016 FAIL b BOLT 1 M8 X 16(7T)
16 | 36A7 2506 000 N7 LINK 1
17| A1140112 120 bV BOLT 1 M12 X 120 X 30
18 | A301 0112001 a2 NUT 2 M12
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R BaEs B =T EASR W
LR o) PART NAME.
No. PART No. Q’ty| DESCRIPTION | FROM ~ UP TO SERIAL No. REMARKS
19 | 3672 2409 000 by BOLT 1
20 [ 3308 3016 000 ATV T SPRING 1
21 [ 03500140818 PW WASHER 1
22 | A301 0108 001 v Ip NUT 2 M8
23 | 36A7 2507 000 bV BOLT 1
24 [ A3000116 003 Ty Ip NUT 1
25 | 03500141 022 PW WASHER 2
26 [ 0742 0100 800 EV>T RING 1
27 | 0853 1500 060 VAL b V-BELT 1
BE1601W 26 2022/December




36A7 300A ¥ k%7 Z w7 SIDE CLUTCH

7

U\ 35
(=]

36A7P 300A 000 02-01

36A7P 300A 000 02-02

BE1601IW
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B[ BRES BE = EAS R W
AT PART NAME.
No. PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
1 | 36A7 3001 000 YR—k SUPPORT 1
2 | 36A7 3018 000 LS— LEVER 1
3 | 36A7 3019 000 LN— LEVER 1
4 | 0796 0161 815 DU7v¥a BUSH 4
5 | 36A7 3021 000 [ PIN 1
6 | 36A7 3022 000 AT VA PIPE 1
7 | 36A7 3023 000 U LINK 1
8 | 36A7 3024 000 N2/ LINK 1
9 | 0796 0202 315 DU7vwa BUSH 6
10 | 36A7 3025 000 ST PIPE 1
11 | 36A7 3026 000 <% PIN 1
12 | 3527 3031 000 =RV ROD 2
13 | 3208 3410 000 R—Ny 7)) TURNBUCKLE | 4 M8 X 50
14 | 36A7 3027 000 =RV N ROD 2
15 | A301 0108 003 VA NUT 4 M8
16 | A301 2108 003 7Y | NUT 4 MS8L
17 | 36A7 3028 000 oy R ROD 2
18 | 0562 0108 022 Lo 7 ZIEY PIN 6
19 | 03500140 818 PW WASHER 6
20 | 0523 0108 000 AFw TEV PIN SNAP 6
21 | 07420100 800 EV>T RING 4
22 | 3611 3124 000 ATV R SPRING 2
23 | 3606 2015000 | 73Ny R BOLT 2
24 | 36A7 3029 000 AV b BOLT 2
25 | 36A7 3031 000 INY RV HANDLE 1
26 | K7100110 020 FARILE BOLT 10
27 | F301 0110 000 FF vk NUT 4 M10
28 | K7100108 016 FHRILE BOLT 2 M8 X 16(7T)
29 | 36A7 3032 000 Ak ws STOPPER 1
30 | 03500141 022 PW WASHER 1
31 | 05200125 020 PRI PIN,SPLIT 1
32 | A652 0100 600 TV A= ) NIPPLE GREASE | 2 C-M6
33 | 03500130613 PW WASHER 2
34 | A650 0100 600 G =RZY TN NIPPLE GREASE | 2 A-M6
35 | 3205 1051 000 =FV GRIP 2
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36A7 310A 7 7\ 27 AUXILIARY SHIFT LEVER

36A7P 310A 000 02

13 12
1(;\;j \ 7’
i 11
To transmission
R BERES B Bt S w%
EE2E ] PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 36A7 3101 000 D%/ LINK 1
2 | 0796 0252 815 DU7wsa BUSH 2
3 | 53213113000 AN SPRING 1
4 | 36A7 3102 000 LN— LEVER 1
5 | 36A7 3103 000 D%/ LINK 1
6 | 0796 0202 315 DUTw¥a BUSH 2
7 | 36413615000 oy R ROD 1
8 | 36423014 000 oy R BOLT 1
9 | 53023308000 =B ROD 1
10 | 5302 3309 000 oy R ROD 1
11 | 3208 3410 000 B—2N\y 7)) TURNBUCKLE | 2 M8 X 50
12 | A301 0108 003 7 k NUT 2 M8
13 | A301 2108 003 Fw b NUT 2 MSL
14 | 0562 0008 022 LS7 ATy PIN 2
15 | 03500140818 PW WASHER 5
16 | 0523 0108 000 AF v TEY PIN SNAP 4
17 | 06910012 253 YA GRIP 1
18 | A351 0108 002 U7 vk NUT 1 M8
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36A7 320A 7'L—3 BRAKE

36A7P 320A 000 01

/
17
R BRES =k Bt BERASH E
UEEE=E PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 36A7 3201 000 RE)V PEDAL 1
2 | 36A7 3202 000 U274 LINK 1
3 | 05500006 030 ATV TV PIN SPRING 1
4 | 36A7 3203 000 AT PIPE 1
5 | 36A7 3204 000 LS— LEVER 1
6 [ 3509 3216 000 ATV T SPRING 1
7 | 36304393 000 NY RV B BOLT 1
8 | 36A7 3205 000 oy R BOLT 1
9 | 3208 3410000 B— N 7 ) TURNBUCKLE | 1 M8 X 50
10 | A301 0108 003 7 I NUT 1 M8
11 | A301 2108003 Fv b NUT 1 MS8L
12 | 3643 3131 000 A PLATE 1
13| 36303227 000 JL—Fov FR ROD 1
14 | 36303228000 | YL —FtkFmwv FL ROD 1
15| 03500141 022 PW WASHER 1
16 | 05200125020 Jy¥r PIN SPLIT 1
17 | 03500140818 PW WASHER 5
18 | 05200125016 ey PIN SPLIT 5
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R BaEs B =T BASH W
LR o) PART NAME.

No. PART No. Q’ty| DESCRIPTION | FROM ~ UP TO SERIAL No. REMARKS
19 | 5201 3608 000 AN SPRING 1

20 [ 53104155 000 Ty S GRIP 1

21 [ 03500160 828 PW WASHER 1

22 | K7100108 016 FRIL T BOLT 1 M8 X 16(7T)

23 | 0742 0100 800 EV>T RING 2

24 [ 3205 2004 000 ATV T SPRING 1

25 | 36A7 3206 000 TL—F PLATE 1

BE1601W 31 2022/December



36A7 330A HST L7N— HST LEVER ﬁ

36A7P 330A 00001-01

36A7P 330A 000 01-02
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B[ BRES BE = EAS R W
AT PART NAME.

No PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
1 | 36A7 3301 000 yry LINK 1

2 | 0796 0202 315 DU7vw¥a BUSH 2

3 | 36A7 3302 000 N LINK 1

4 | 0796 0161 815 DU7v¥a BUSH 4

5 | 36A7 3303 000 [ PIN 1

6 | 36733007000 | 7UZ¥ar7SL—Fh PLATE 1

7 | 36A7 3304 000 LN— LEVER 1

8 | 3673 3011 000 AZIAE S SPRING 2

9 | 36A7 3305 000 AT PIPE 1

10 | 03500161 240 PW WASHER 1

11 | A3010112 001 F v b NUT 2 M12

12 | 36A7 3306 000 LN— LEVER 1

13 | K814 0108 030 FHRILVE8T BOLT 1 M8 X 30(8T)
14 | A351 0108 002 Urtvk NUT 1 M8

15 | 3522 4341 000 U R—=)b JOINT 3 MS8L

16 | 3408 5008 000 U R—)b JOINT 3 M8

17 | 36A7 3307 000 LEA=AN TIEROD 1

18 | 36A7 3308 000 ZA4ay K TIEROD 2

19 | 3527 3031 000 =N ROD 1

20 | 36A7 3311 000 @y [ ROD 1

21 | 3208 3410 000 R—=2INy 7)) TURNBUCKLE | 1 M8 X 50
22 | 36A7 3312 000 oy R ROD 1

23 | F301 0108 000 FFv b NUT 6 M8

24 | 0562 0108 022 LI 7 ZIEY PIN 2

25| 03500140 818 PW WASHER 3

26 | 0523 0108 000 Afy T PIN SNAP 2

27 | A301 0108 003 VAN NUT 4 M8

28 | A301 2108 003 VAl NUT 4 MS8L

29 | 03500130613 PW WASHER 1

30 | A650 0100 600 TJUV—=RA=9 TV NIPPLE GREASE | 1 A-M6

31 | 52290105 000 AN GRIP 1
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36A7 350A >— b SEAT

36A7P 350A 000 00

R BRES &% B~k BERASH E
LR PART NAME.
No. PART No. Q'ty| DESCRIPTION [FROM ~ UP TO SERIAL No. REMARKS
1 | 36A7 3501 000 AN BRACKET 1
2 | 36A7 3502 000 oy ¥ ROD 1
3 | 03500140818 PW WASHER 1
4 | 05230108 000 AFyTey PIN SNAP 1
5 | 3709 3503 002 ¥—Fh SEAT 1
6 | 3688 1225000 DI LINK 1
7 | K7100108 016 FHAIVE BOLT 6 M8 X 16(77)
8 | A351 0108 002 Urvk NUT 2 M8
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36A7 500A Z~X)l LAVEL

13@ 18 12
16/
20/

36A7P 500A 000 05

/ \ Arrow view B

21

15 17 "
\ = 3\
A P 14
4 - Console detail 4
N\ -
[
T
Arrow view A
R BERES I Bt RS 2]
B A B PART NAME.

No. PART No. Q'ty| DESCRIPTION [FROM ~ UP TO SERIAL No. REMARKS
3 | 36A7 5003 000 TV LABEL 1 BELGOIW(CENTER)
4 | 36A7 5004 000 TV LABEL 2 BEIGOIW(SIDE)
5 36A7 5005 000 )b LABEL 1 WARNING(CAPACITY)
6 | 36A7 5006 000 L LABEL 1 PARKING
7 | 36A7 5007 000 TV LABEL 1 WARNING(PARKING)
8 | 36A7 5008 001 I LABEL 1 DUMP(AUX)
9 | 36A7 5009 000 ) LABEL 1 AUXILIARY
10 | 36A7 5011 000 TNV LABEL 1 DRIVE LEVER
11 | 36A7 5012 000 TV LABEL 1 SPECIFICATION
12 | 36A7 5013 000 TV LABEL 1 FUSE 1
13 | 36A7 5014 000 T LABEL 1 FUSE 2
14 | 36A7 5015 000 I LABEL 1 AXEL LEVER
15 | 36A4 5017 000 TV LABEL 1 FUELFRAMMABLE
16 | 36A4 5018 000 T LABEL 1 ]
17 | 5305 5326 000 <=7 LABEL 1 e
18 | 3667 5065 000 TV LABEL 1 A
19 | 5229 5008 000 <=7 LABEL 1 STARTER SWITCH
20 | 3667 5063 000 SRV LABEL 1 R

BE1601W 35 2022/December



#

R HMEES &%k Bt i S &%
B 4 R PART NAME.
No. PART No. Q’ty| DESCRIPTION | FROM ~ UP TO SERIAL No. REMARKS
21 | 5234 5066 000 =7 LABEL 1 STOP
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36A7 600A .77V HYDRAULIC HYDRAULIC ASSEMBLY

7

36A7P 600A 000 03-01

To TANK

36A7P 600A 000 03-02
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36A7 600A .77V HYDRAULIC HYDRAULIC ASSEMBLY

36A7P 600A 000 03-03

To PUMP
RH HaEs &% i) HRS 5E
e PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 36A7 6001 000 22y TANK 1
2 | 36A7 6003 000 T3 FLANGE 1
3 | 36A7 6004 000 To0Y FRANGE 1
4 | 0830 0200 750 ov>yy O RING 2
5| 35706035000 | ¥ arvT71)bRx— FILTER 1
6 | 51176031000 | 7= (XA )LL) GAUGE 1
7 | 36A7 6005 000 R PUMP 1
8 | 3677 6363 000 arsa—)WN\ L7 VALVE 1
9 | 36A7 6006 000 TAIVE FILTER 1
10 | 36A7 6007 000 FANT—F OIL COOLER ASSY 1
11 | K7100108016 FARIL b BOLT 18 | M8 X 16(7T)
12 | K7100110 025 FAL b BOLT 6 M10 X 25(7T)
13 | F301 0108 000 FFrv b NUT 4 M8
14 | A544 0708 025 Fr Yy SR a— BOLT 3 M8 X 25
15 | 36A7 6008 000 ¥y PIN 1
16 | 36A7 6009 000 LN— LEVER 2
17 | 0796 0121 412 DU7v¥a BUSH 4
18 [ 0742 0101 000 EV>S RING 2
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R HaES %% Ei<h BERSH #E
B85m4 R PART NAME.

No. PART No. Q'ty| DESCRIPTION |FROM ~ UP TO SERIAL No. REMARKS
19 | 3677 6366 000 PW PW 2

20 | 3677 6367 000 ZLEREY PIN 2

21 | 3677 6368 000 AFyTEY PIN SNAP 2

22 | 0691 0010 253 Ay GRIP 1

23 | 06910010 251 AN YA GRIP 1

24 | 5118 6126 000 A=A HOSE 1

25 | 36A7 6012 000 TRTH ADAPTER 1

26 | 3661 6152 000 I)VR4 5 ADAPTER 1

27 | 36A7 6013 000 A=A HOSE 1

28 | 5321 2073 000 7 RTH ADAPTER 1

29 | 5116 6103 000 7RTH ADAPTER 1

30 | 36A7 6014 000 F—2R HOSE 1

31 | 36406034 000 )UK ADAPTER 2

32 | 3667 6021 000 A=A HOSE 1

33 | 36A3 6106 000 A=A HOSE 1

34 | 36A7 6016 000 F—2A HOSE 1

35 | 3611 7302 000 IR ADAPTER 1

36 | 36A7 6017 000 F—2 HOSE 1

37 | 3677 6049 000 77— FILTER 1

38 | 3663 6266 000 A+ L—k ADAPTER 2

39 | 36A7 6018 001 A=A HOSE 1

40 | 5116 6203 000 7 RTE ADAPTER 2

41 | 36A7 6019 001 A=A HOSE 1

42 | 5229 6171 000 A A CLAMP 5

43 | 35535067 000 | VA —hFa—7 TUBE 1

44 | 36776211000 | VT —hFa—7 TUBE 2

45 | 36370254000 | FIRAFwINUR BAND 1

46 | 36A7 6021 000 AN BRACKET 1

47 | 08330001 200 DI SEAL WASHER | 1 M12
48 | K712 0112 020 FARL b BOLT 1

49 | 36A7 8203 000 Lorwoy SHAFT 1

50 | 3662 7021 000 | VA —hFa—T TUBE 1
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36A7 550A 7' 7 & > ACCESSORIES

36A7P 550A 000 00

2
3
o afg
1 e
EguoH - 30
R BRES &% B~k WEASH E
LR PART NAME.
No. PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
1 | 36A7 5501 000 X=a7)V MANUAL 1
2 | 3656 6502 000 A2/ BAG 1
3 | 35835111000 TIAFy IINV R BAND 1
30 | 29999 6018 000 AT L— SPRAY 1 Natural Yellow
30 | 29999 6031 000 AT L— SPRAY 1 Bordeaux
30 | 29999 6032 000 AT L— SPRAY 1 Rose Red
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